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WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.101. LTE Band Edge(NTNV)(Subtest:101, Channel:19150, Bandwidth:10,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 30 0.1 | RMS 1910 -14.85 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

NN R -
0 N I PO O A

Center 1.91000 GHz
#Res BW 100 kHz

VEBW 300 kHz*

PNO: Fast ~—»—
IFGain:Low

[ INT REF]

[ A\ALIGN OFF

[04:00:40 FF

Trig: Free Run
Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 1/1

Mkr1 1.910 00 GHz
-14.847 dBm

i--------

STATUS

Span 30.00 MHz
#Sweep 1.000 s (601 pts)

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.895000000 GHz

StopFreq
1.925000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.102. LTE Band Edge(NTNV)(Subtest:102, Channel:19150, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 30 0.1 | RMS 1910.1 -37.18 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:00:55 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 10 GHz Auto Tune
-37.179 dBm

Center Freq
1.910000000 GHz

StartFreq
1.895000000 GHz

StopFreq
1.925000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

T
I
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I
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I
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Center 1.91000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.103. LTE Band Edge(NTNV)(Subtest:103, Channel:19150, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 30 0.1 | RMS 1911.6 -32.88 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:10:00 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.911 60 GHz Auto Tune
-32.876 dBm

Center Freq
1.910000000 GHz

StartFreq
1.895000000 GHz

StopFreq
1.925000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

=

I
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S
1

Center 1.91000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.104. LTE Band Edge(NTNV)(Subtest:104, Channel:19150, Bandwidth:10,
Modulation:QPSK, RB Number: 25, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 30 0.1 | RMS 1910 -25.71 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:10:06 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz|[EEEEEAEL
Ret 3000 dem_ -25.711 dBm

Center Freq
1.910000000 GHz

StartFreq
1.895000000 GHz

StopFreq
1.925000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.91000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.105. LTE Band Edge(NTNV)(Subtest:105, Channel:19150, Bandwidth:10,
Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 30 0.1 | RMS 1910 -29.5 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:10:11 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-29.498 dBm

Center Freq
1.910000000 GHz

StartFreq
1.895000000 GHz

StopFreq
1.925000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS

Page 106 of 170




W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.106. LTE Band Edge(NTNV)(Subtest:106, Channel:19150, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 30 0.1 | RMS 1918.25 -33.42 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:10:17 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.918 25 GHz Auto Tune
-33.417 dBm

Center Freq
1.910000000 GHz

StartFreq
1.895000000 GHz

StopFreq
1.925000000 GHz

oL e

8 AN L Y S
Wi 1

"‘H&“W-_Ill--

Center 1.91000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.107. LTE Band Edge(NTNV)(Subtest:107, Channel:19150, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 30 0.1 | RMS 1910 -47.19 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:10:22 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-47.194 dBm

Center Freq
1.910000000 GHz

StartFreq
1.895000000 GHz

StopFreq
1.925000000 GHz

CF Step
3.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING R GERTIFICATION S INSPEETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.108. LTE Band Edge(NTNV)(Subtest:108, Channel:19150, Bandwidth:10,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 30 0.1 | RMS 1910 -16.33 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:10:7 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-16.330 dBm

Center Freq
1.910000000 GHz

StartFreq
1.895000000 GHz

StopFreq
1.925000000 GHz

CF Step
3.000000 MHz

.
Immhmumm---ﬁw
et s i
N N

Center 1.91000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.109. LTE Band Edge(NTNV)(Subtest:109, Channel:19150, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 30 0.1 | RMS 1910.25 -37.59 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:10:33 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 25 GHz Auto Tune
-37.589 dBm

Center Freq
1.910000000 GHz

StartFreq
1.895000000 GHz

StopFreq
1.925000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

H -
[
L
— 1

Center 1.91000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS

Page 110 of 170




W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.110. LTE Band Edge(NTNV)(Subtest:110, Channel:19150, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 30 0.1 | RMS 1910.3 -32.89 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:10:38 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 30 GHz Auto Tune
-32.887 dBm

Center Freq
1.910000000 GHz

StartFreq
1.895000000 GHz

StopFreq
1.925000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

I
T
N
—

Center 1.91000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.111. LTE Band Edge(NTNV)(Subtest:111, Channel:19150, Bandwidth:10,
Modulation:Q16, RB Number: 25, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 30 0.1 | RMS 1910 -26.76 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:10:43 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-26.764 dBm

Center Freq
1.910000000 GHz

StartFreq
1.895000000 GHz

StopFreq
1.925000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.91000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.112. LTE Band Edge(NTNV)(Subtest:112, Channel:19150, Bandwidth:10,
Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 30 0.1 | RMS 1910 -28.73 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:10:40 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-28.733 dBm

Center Freq
1.910000000 GHz

StartFreq
1.895000000 GHz

StopFreq
1.925000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

I
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Center 1.91000 GHz Span 30.00 MHz
#Res BW 100 kHz VEBW 300 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.113. LTE Band Edge(NTNV)(Subtest:113, Channel:18675, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.15 | RMS 1850 -16.73 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:10:50 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 00 GHz Auto Tune
Ref Offset 15.86 dB
10 gBay Ref 30.00 dBm 16.731 dBr

II----- Ra——
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.114. LTE Band Edge(NTNV)(Subtest:114, Channel:18675, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.15 | RMS 1850 -41.44 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:11:4 FF £
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

TR ERD YN  AutoTune
Ref Offset 15.86 dB
[og2rd Ref 30.00 dBm -41.438 dBm

Trace 1P
| CenterFreq

1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.115. LTE Band Edge(NTNV)(Subtest:115, Channel:18675, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.15 | RMS 1837.533 -26.44 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:11:10 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.837 53 GHz Auto Tune
Ref Offset 15.86 dB
10 gBay Ref 30.00 dBm 26 439 B

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.116. LTE Band Edge(NTNV)(Subtest:116, Channel:18675, Bandwidth:15,
Modulation:QPSK, RB Number: 36, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.15 | RMS 1850 -27.01 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:11:16 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB
Auto Tune
Ref Offset 16.96 dB Mkr1 1.850 00 GHz
E%gBFdiv Ref 30.00 dBm -27.012 dBm

Trace 1P
CenterFreq

1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG

STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.117. LTE Band Edge(NTNV)(Subtest:117, Channel:18675, Bandwidth:15,
Modulation:QPSK, RB Number: 36, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.15 | RMS 1848.6 -31.48 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:1121 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.848 60 GHz Auto Tune
Ref Offset 15.86 dB
RZf 3(?.?)0 dBm 31.475 dBm

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.118. LTE Band Edge(NTNV)(Subtest:118, Channel:18675, Bandwidth:15,
Modulation:QPSK, RB Number: 36, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.15 | RMS 1850 -36.51 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:11:26 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 00 GHz Auto Tune
Ref Offset 15.86 dB
RZf 3(?.?)0 dBm 36.515 dBm

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.119. LTE Band Edge(NTNV)(Subtest:119, Channel:18675, Bandwidth:15,
Modulation:QPSK, RB Number: 75, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.15 | RMS 1850 -30.25 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:11:22 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 00 GHz Auto Tune
Ref Offset 15.86 dB
10 gBrdw RZf 30.00 dBm 130,248 B

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.120. LTE Band Edge(NTNV)(Subtest:120, Channel:18675, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.15 | RMS 1850 -17.22 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:11:37 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 00 GHz Auto Tune
Ref Offset 15.86 dB
10 gBay Ref 30.00 dBm '17.993 dBr,

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.121. LTE Band Edge(NTNV)(Subtest:121, Channel:18675, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.15 | RMS 1850 -41.57 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:11:43 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

TR ER YN  AutoTune
Ref Offset 15.86 dB
[og2rd Ref 30.00 dBm -41.568 dBm

Trace 1P
i CenterFreq

1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.122. LTE Band Edge(NTNV)(Subtest:122, Channel:18675, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.15 | RMS 1837.533 -27.72 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:11:48 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.837 53 GHz Auto Tune
Ref Offset 15.86 dB
10 gBay Ref 30.00 dBm 57 793 dBr,

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

JLorwwn|
-.l.llll-hﬂhd-‘-
Center 1.85000 GHz Span 40.00 MHz

#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.123. LTE Band Edge(NTNV)(Subtest:123, Channel:18675, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.15 | RMS 1850 -26.69 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:11:53 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB
Auto Tune
Ref Offset 16.96 dB Mkr1 1.850 00 GHz
E%gBFdiv Ref 30.00 dBm -26.686 dBm

Trace 1P
CenterFreq

1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG

STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.124. LTE Band Edge(NTNV)(Subtest:124, Channel:18675, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.15 | RMS 1849.867 -32.91 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:11:50 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

TR ERCEIAST]  AutoTune
Ref Offset 15.86 dB
[og2rd Ref 30.00 dBm -32.913 dBm

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

--- i

Center 1.85000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.125. LTE Band Edge(NTNV)(Subtest:125, Channel:18675, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.15 | RMS 1850 -37.85 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:12:4 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 00 GHz Auto Tune
Ref Offset 15.86 dB
RZf 3(?.?)0 dBm 37.852 dBm

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.126. LTE Band Edge(NTNV)(Subtest:126, Channel:18675, Bandwidth:15,
Modulation:Q16, RB Number: 75, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.15 | RMS 1849.933 -29.54 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

10 dBidiv
Log

Center 1.85000 GHz
#Res BW 150 kHz

MSG

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:12:00 FF +

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.849 93 GHz
-29.540 dBm

Ref Offset 15.86 dB
Ref 30.00 dBm

Nl N A I

Span 40.00 MHz
#Sweep 1.000 s (601 pts)

STATUS

VEBW 470 kHz*

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.127. LTE Band Edge(NTNV)(Subtest:127, Channel:19125, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.15 | RMS 1915.8 -41.16 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:12:17 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.915 80 GHz Auto Tune
-41.162 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.128. LTE Band Edge(NTNV)(Subtest:128, Channel:19125, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.15 | RMS 19104 -42.45 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:12:4 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 40 GHz Auto Tune
-42.448 dBm

Trace 1P
CenterFreq
) ---II------- sascsan

StartFreq
0.00 1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.129. LTE Band Edge(NTNV)(Subtest:129, Channel:19125, Bandwidth:15,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.15 | RMS 1910 -17.13 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:12:20 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-17.134 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.130. LTE Band Edge(NTNV)(Subtest:130, Channel:19125, Bandwidth:15,
Modulation:QPSK, RB Number: 36, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.15 | RMS 1910 -36.27 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:12:35 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-36.274 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz
Auto Man

Freq Offset
0 Hz
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Center 1.91000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.131. LTE Band Edge(NTNV)(Subtest:131, Channel:19125, Bandwidth:15,
Modulation:QPSK, RB Number: 36, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.15 | RMS 1911.533 -31.75 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:12:40 FF £
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.911 53 GHz Auto Tune
-31.748 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

N
i

EENENNENEE

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz
Auto Man

-
-

Center 1.91000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS

Freq Offset
0 Hz
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.132. LTE Band Edge(NTNV)(Subtest:132, Channel:19125, Bandwidth:15,
Modulation:QPSK, RB Number: 36, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.15 | RMS 1910 -26.61 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:12:45 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-26.615 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq

]

4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.133. LTE Band Edge(NTNV)(Subtest:133, Channel:19125, Bandwidth:15,
Modulation:QPSK, RB Number: 75, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.15 | RMS 1910 -30.05 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:12551 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-30.052 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz
Auto Man

Freq Offset
0 Hz
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Center 1.91000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.134. LTE Band Edge(NTNV)(Subtest:134, Channel:19125, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.15 | RMS 1915.8 -46.05 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:12:56 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.915 80 GHz Auto Tune
-46.050 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.135. LTE Band Edge(NTNV)(Subtest:135, Channel:19125, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.15 | RMS 19104 -42.94 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:13:01 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 40 GHz Auto Tune
-42.942 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.136. LTE Band Edge(NTNV)(Subtest:136, Channel:19125, Bandwidth:15,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.15 | RMS 1910 -17.01 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:13:07 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-17.006 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.137. LTE Band Edge(NTNV)(Subtest:137, Channel:19125, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.15 | RMS 1910 -37.44 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:13:12 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-37.441 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz
Auto Man

Freq Offset
0 Hz
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Center 1.91000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.138. LTE Band Edge(NTNV)(Subtest:138, Channel:19125, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.15 | RMS 1910 -32.91 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:13:18 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-32.911 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz
Auto Man

Freq Offset
0 Hz
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Center 1.91000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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WTD22D09182203W004_FCC Test Report 4G Band 2

1.139. LTE Band Edge(NTNV)(Subtest:139, Channel:19125, Bandwidth:15,
Modulation:Q16, RB Number: 36, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.15 | RMS 1910 -26.75 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:13:3 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-26.752 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.140. LTE Band Edge(NTNV)(Subtest:140, Channel:19125, Bandwidth:15,
Modulation:Q16, RB Number: 75, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.15 | RMS 1910 -30.11 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:13:28 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-30.113 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 150 kHz VEBW 470 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.141. LTE Band Edge(NTNV)(Subtest:141, Channel:18700, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.2 | RMS 1850 -19.07 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:13:39 FF £
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 00 GHz Auto Tune
Ref Offset 15.86 dB
10 gBay Ref 30.00 dBm 19,070 dBr

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.142. LTE Band Edge(NTNV)(Subtest:142, Channel:18700, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.2 | RMS 1848.267 -46.65 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:13:45 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.848 27 GHz Auto Tune
Ref Offset 15.86 dB
10 gBay Ref 30.00 dBm 46 651 dBrs

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.143. LTE Band Edge(NTNV)(Subtest:143, Channel:18700, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.2 | RMS 1833.267 -28.57 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:13:50 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.833 27 GHz Auto Tune
Ref Offset 15.86 dB
10 gBay Ref 30.00 dBm 158 570 dBr,

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

A
.-l.-'. —
4.000000 MHz
o W | i imrar
. IO e Freqofse
---------- z

Center 1.85000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.144. LTE Band Edge(NTNV)(Subtest:144, Channel:18700, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.2 | RMS 1849.933 -29.51 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:13:56 FF =
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 93 GHz Auto Tune
Ref Offset 15.86 dB
RZf 3(?.?)0 dBm 29 510 dBm

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.145. LTE Band Edge(NTNV)(Subtest:145, Channel:18700, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.2 | RMS 1849.467 -31.87 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:14:01 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 47 GHz Auto Tune
Ref Offset 15.86 dB
RZf 3(?.?)0 dBm 31.868 dBm

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

I
---- ’.--..‘- CF Step
G
I .h__.........-‘ Freq Offset

Center 1.85000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.146. LTE Band Edge(NTNV)(Subtest:146, Channel:18700, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.2 | RMS 1850 -37.12 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:14:06 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 00 GHz Auto Tune
Ref Offset 15.86 dB
10 gBay Ref 30.00 dBm 137117 dBrs

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.147. LTE Band Edge(NTNV)(Subtest:147, Channel:18700, Bandwidth:20,
Modulation:QPSK, RB Number: 100, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.2 | RMS 1850 -30.81 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:14:12 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 00 GHz Auto Tune
Ref Offset 15.86 dB
RZf 3(?.?)0 dBm 30.810 dBm

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.148. LTE Band Edge(NTNV)(Subtest:148, Channel:18700, Bandwidth:20,
Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.2 | RMS 1850 -19.58 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:14:17 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

TR ER YN  AutoTune
Ref Offset 15.86 dB
[og2rd Ref 30.00 dBm -19.577 dBm

Trace 1P
1 CenterFreq

1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.149. LTE Band Edge(NTNV)(Subtest:149, Channel:18700, Bandwidth:20,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.2 | RMS 1848.2 -46.77 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:14:22 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

TRERTEi Y]  AutoTune
Ref Offset 15.86 dB
[og2rd Ref 30.00 dBm -46.770 dBm

Trace 1P
l CenterFreq

1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.150. LTE Band Edge(NTNV)(Subtest:150, Channel:18700, Bandwidth:20,
Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.2 | RMS 1833.267 -29.17 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:14:28 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

RS  AutoTune
Ref Offset 15.86 dB
[og2rd Ref 30.00 dBm -29.173 dBm

Trace 1P
| CenterFreq

1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.151. LTE Band Edge(NTNV)(Subtest:151, Channel:18700, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.2 | RMS 1850 -28.07 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:14:3 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.850 00 GHz Auto Tune
Ref Offset 15.86 dB
10 gBrdw RZf 30.00 dBm 58 072 dBr

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.85000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.152. LTE Band Edge(NTNV)(Subtest:152, Channel:18700, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.2 | RMS 1849.867 -31.83 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:1438 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.849 87 GHz Auto Tune
Ref Offset 15.86 dB
RZf 3(?.?)0 dBm 31.829 dBm

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

e
. ..__......u-‘ Freq Offset

Center 1.85000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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\

WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.153. LTE Band Edge(NTNV)(Subtest:153, Channel:18700, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.2 | RMS 1850 -37.3 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

10 dBidiv
Log

Nl N A I

Center 1.85000 GHz
#Res BW 200 kHz

MSG

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:14:45 FF +

Trig: Free Run
Atten: 30 dB

PNO: Fast ~—»—
IFGain:Low

Mkr1 1.850 00 GHz
-37.297 dBm

Ref Offset 15.86 dB
Ref 30.00 dBm

Span 40.00 MHz
#Sweep 1.000 s (601 pts)

STATUS

VBW 620 kHz*

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.154. LTE Band Edge(NTNV)(Subtest:154, Channel:18700, Bandwidth:20,
Modulation:Q16, RB Number: 100, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1850 40 0.2 | RMS 1850 -29.95 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:14:50 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

TR ERD Y]  AutoTune
Ref Offset 15.86 dB
[og2rd Ref 30.00 dBm -29.947 dBm

Trace 1P

Center Freq
1.850000000 GHz

StartFreq
1.830000000 GHz

StopFreq
1.870000000 GHz

CF Step
4.000000 MHz

I B
I
R

——

Freq Offset
0 Hz

EEEL NI RN

.
.
=
.
N
~
-
.

Center 1.85000 GHz Span 40.00 MHz

#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.155. LTE Band Edge(NTNV)(Subtest:155, Channel:19100, Bandwidth:20,

Modulation:QPSK, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.2 | RMS 1910.2 -46.42 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:14:58 FF

PNO: Fast —»— T1rig: Free Run
IFGain:Low Atten: 30 dB

Mkr1 1.910 20 GHz
-46.424 dBm

ﬂ--------
lI N

I
AL
RN -

I I LS S LA S W
) N N N A

Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.156. LTE Band Edge(NTNV)(Subtest:156, Channel:19100, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.2 | RMS 1911.933 -46.96 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:15:03 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.911 93 GHz Auto Tune
-46.963 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.157. LTE Band Edge(NTNV)(Subtest:157, Channel:19100, Bandwidth:20,
Modulation:QPSK, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.2 | RMS 1910 -19.68 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:15:00 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-19.679 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.158. LTE Band Edge(NTNV)(Subtest:158, Channel:19100, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.2 | RMS 1910.6 -37.11 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:15:14 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 60 GHz Auto Tune
-37.107 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.159. LTE Band Edge(NTNV)(Subtest:159, Channel:19100, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.2 | RMS 1910.467 -31.88 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:15:20 FF
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 47 GHz Auto Tune
-31.883 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.160. LTE Band Edge(NTNV)(Subtest:160, Channel:19100, Bandwidth:20,
Modulation:QPSK, RB Number: 50, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.2 | RMS 1910 -29.73 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:15:25 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-29.727 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz
Man

Freq Offset
0 Hz

T T
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Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.161. LTE Band Edge(NTNV)(Subtest:161, Channel:19100, Bandwidth:20,
Modulation:QPSK, RB Number: 100, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.2 | RMS 1910 -30.54 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:15:30 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-30.536 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.162. LTE Band Edge(NTNV)(Subtest:162, Channel:19100, Bandwidth:20,

Modulation:Q16, RB Number: 1, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.2 | RMS 1910 -46.47 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:15:36 FF +

PNO: Fast —»— T1rig: Free Run
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz
-46.474 dBm

ﬂ--------
lI---------

AL Lyl )
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Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.163. LTE Band Edge(NTNV)(Subtest:163, Channel:19100, Bandwidth:20,
Modulation:Q16, RB Number: 1, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.2 | RMS 1911.867 -46.63 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:15:41 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.911 87 GHz Auto Tune
-46.633 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTING - CERTIFICATION - INSPECTION

WTD22D09182203W004_FCC Test Report 4G Band 2

1.164. LTE Band Edge(NTNV)(Subtest:164, Channel:19100, Bandwidth:20,

Modulation:Q16, RB Number: 1, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.2 | RMS 1910 -20.68 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF
#Avg Type: RMS
Avg|Hold: 1/1

[04:15:46 FF +

PNO: Fast —»— T1rig: Free Run
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz
-20.679 dBm
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Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS

Auto Tune

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.165. LTE Band Edge(NTNV)(Subtest:165, Channel:19100, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.2 | RMS 1910 -37.31 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:15:52 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-37.305 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz
Auto Man

Freq Offset
0 Hz
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Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.166. LTE Band Edge(NTNV)(Subtest:166, Channel:19100, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:MID)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.2 | RMS 1910.267 -31.71 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:15:58 FF =
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 27 GHz Auto Tune
-31.708 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz
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Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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W) WALTEK

TESTAGREERIFIEATIG INGREETION WTD22D09182203W004_FCC Test Report 4G Band 2

1.167. LTE Band Edge(NTNV)(Subtest:167, Channel:19100, Bandwidth:20,
Modulation:Q16, RB Number: 50, RB Position:HIGH)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.2 | RMS 1910 -28.91 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:16:03 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 00 GHz Auto Tune
-28.905 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz
Auto Man

Freq Offset
0 Hz

I
e
sl
A
B
o
N
N
N
N

N
I
I
I A
N N A
I
~
N -
T
T

Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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1.168. LTE Band Edge(NTNV)(Subtest:168, Channel:19100, Bandwidth:20,
Modulation:Q16, RB Number: 100, RB Position:LOW)

Center Span RBW Frequency Power . Sweep
Detector Verdict .
Frequency (MHz) (MHz) (MHz) (MHz) (dBm) Point
1910 40 0.2 | RMS 1910.067 -29.84 | Pass 601
i Keysight Spectrum Analyzer - Swept SA \i“ﬂ“&l

[ INT REF] [ A\ALIGN OFF [04:16:00 FF +
#Avg Type: RMS
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1/1
IFGain:Low Atten: 30 dB

Mkr1 1.910 07 GHz Auto Tune
-29.845 dBm

Center Freq
1.910000000 GHz

StartFreq
1.890000000 GHz

StopFreq
1.930000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

Center 1.91000 GHz Span 40.00 MHz
#Res BW 200 kHz VBW 620 kHz* #Sweep 1.000 s (601 pts)

MSG STATUS
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